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Parts Information:
Metal Cutting Bandsaw 3-Speed 150mm 
230V
Model No: SM5.V3
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Parts Information:
Metal Cutting Bandsaw 3-Speed 150mm 
230V
Model No: SM5.V3

Item Part No. Description

1 MSP612.S MACHINE SCREW PAN HEAD PHILLIPS 
M6x12mm

2 SM5.V3/02 HEXAGON NUT

3 FWM6.S FLAT WASHER M6 SINGLE

4 SM5.V3/04 FLOOR STAND (RIGHT)(SO)

5 SM5.V3/05 WHEEL,FIXED (106x10x16)

6 SM5.V3/06 COTTER PIN

11 SM5.V3/11 HEXAGON HEAD SCREW

12 SN8.S STEEL NUT M8 ZINC DIN934 (SINGLE)

13 SM5.V3/13 FLOOR STAND (LEFT) (SO)

14 SM5.V3/14 FLOOR STAND HANDLE (OPTIONAL)(SO)

15 SM5.V3/15 ADJUSTING ROD (SO)

16 SM5.V3/16 ELECTRIC CORD (SO)

17 SM5.V3/17 PIVOTING CORD

18 SM5.V3/18 SUPPORT PLATE

19 SM5.V3/19 STOCK STOP

20 SM5.V3/20 HEXAGON SOCKET HEADLESS SCREW

21 SM5.V3/21 STOCK STOP ROD

22 SM5.V3/22 WIRE RELIEF RETAINER

23 SM14C.V5-10 SWITCH 250VAC-6A

23A SM5.V3-23A HOUSING FOR SWITCH

26 SM5.V3/26 SWITCH PANEL

27 SM5.V3/27 ADJUSTING ROD SUPPORT

28 SM5.V3/28 HAND WHEEL (SO)

30 SM5.V3/30 CIRCLIP

32 SM5.V3/32 LEAD SCREW

33 SM5.V3/33 VICE NUT (SO)

34 SM5.V3/34 MOVABLE VICE PLATE

35 SM5.V3/35 REPAIR WASHER M10

36 SS1030.S HEX HEAD SET SCREW M10x30mm SINGLE

37 SM5.V3/37 BED(SO)

39 SM5.V3/39 SCALE

43 SM5.V3/43 RUBBER RING (SO)

44 SM5.V3/44 ELECTRIC CORD

45 SM5.V3/45 NUT PLATE

46 SM5.V3/46 SPRING ADJUSTING SCREW

47 SM5.V3/47 SPRING

48 MSP48.S MACHINE SCREW PAN HEAD PHILLIPS 
M4x8mm 

49 SM5.V3/49 VICE PLATE

Item Part No. Description

50 SS1030.S HEX HEAD SET SCREW M10x30mm SINGLE

51 SM5.V3/51 WASHER M10x25

52 SS830.S HEX HEAD SET SCREW M8x30mm SINGLE

53 SM5.V3/53 HEXAGON HEAD SCREW (SO)

54 SM5.V3/54 PIVOTING ROD BRACKET

55 SM5.V3/55 VERTICAL CUTTING PLATE

56 SM5.V3/56 STAND, VERTICAL CUTTING PLATE

57 SM5.V3/57 ADJUSTABLE BRACKET (LEFT)(SO)

58 SM5.V3/58 THUMB SCREW

59 SM5.V3/59 BLADE BACK SAFETY PANEL

60 SM5.V3/60 THRUST WASHER

61 B/629ZZ BEARING 629ZZ

62 SM5.V3/62 GUIDE PIVOT

63 SM5.V3/63 BEARING SHAFT PIN

64 SM5.V3/64 BLADE ADJUSTABLE SEAT

65 SM5.V3/65 ADJUSTABLE BRACKET (RIGHT)

66 SS1030.S HEX HEAD SET SCREW M10x30mm SINGLE

67 SWM10.S SPRING WASHER M10 ZINC (SINGLE)

68 MSC616.S CSK PHILLIPS MACHINE SCREW M6x16 
(SINGLE

69 SM5.V3/69 BLADE GUARD

70 SN10.S STEEL NUT M10 ZINC DIN934(SINGLE)

71 SM5.V3/71 BLADE WHEEL (FRONT)

71A SM5.V3-71A BUSH

72 SM5.V3/72 BLADE WHEEL BEARING COVER

73 SM5.V3/73 KEY

75 SS616.S HEX HEAD SET SCREW M6x16mm SINGLE

76 SM5.V3/76 SWITCH CUT OFF TIP

77 SM5.V3/77 BLADE WHEEL (REAR)

79 SM5.V3/79 BLADE TENSION ADJUSTABLE KNOB

80 SM5.V3/80 SPRING

81 SM5.V3/81 BODY FRAME

83 SS830.S HEX HEAD SET SCREW M8x30mm SINGLE

84 SM5.V3/84 MOTOR MOUNT PLATE

85 SM5.V3/85 MOTOR

86 SM5.V3/86 MOTOR PULLEY

87 B/6202Z BEARING 6202Z

88 SM5.V3/88 BEARING BUSHING

89 SM5.V3/89 OIL SEAL

90 SM5.V3/90 TRANSMISSION WHEEL SHAFT 
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Parts Information:
Metal Cutting Bandsaw 3-Speed 150mm 
230V
Model No: SM5.V3

Item Part No. Description

91 SM5.V3/91 TRANSMISSION GEAR

92 SM5.V3/92 GEAR BOX GASKET

93 SM5.V3/93 GEAR BOX COVER

94 SM5.V3/94 WORM GEAR

96 SM5.V3/96 BEARING BUSHING(SO)

98 SM5.V3/98 PLUM SCREW

99 FWM6.S FLAT WASHER M6 SINGLE

100 MSP48.S MACHINE SCREW PAN HEAD PHILLIPS 
M4x8mm 

101 SM5.V3/101 WORM GEAR PULLEY

103 SM5.V3/103 BLADE TENSION SLIDING PLATE

104 SM5.V3/104 HEXAGON SOCKET HEADLESS SCREW(SO)

105 SM5.V3/105 SPRING PIN

106 SM5.V3/106 SLIDING PLATE DRAW BLOCK

107 SM5.V3/107 BLADE WHEEL SHAFT

108 SM5.V3/108 SHAFT BLOCK

109 SM5.V3/109 BLADE TENSION SLIDING GUIDES

110 SM5.V3/110 MOTOR PULLEY COVER

112 V/M20 V-BELT (ID-515) M20

113 SM5/113 BLADE 

114 SWM10.S SPRING WASHER M10 ZINC (SINGLE)

117 FWM6.S FLAT WASHER M6 SINGLE

118 SM5.V3/118 THRUST WASHER

120 SM5.V3/120 COLLAR

122 SN8.S STEEL NUT M8 ZINC DIN934 (SINGLE)

126 SM5.V3/126 BUSHING

131 SM5.V3/131 SWITCH PROTECTION BRACKET

Item Part No. Description

132 SM5.V3/132 BLADE SAFETY GUARD

134 SM5.V3/134 SCREW

140 SN4.S STEEL NUT M4 ZINC DIN934 (SINGLE)

156 SM5.V3/156 ROUND HEAD CROSS SOCKET SCREW

157 SM5.V3/157 STAR WASHER

169 SM5.V3/169 CROSS SOCKET SCREW

170 SM5.V3/170 TOOL PLATE

171 SM5.V3/171 HEXAGON HEAD SCREW

172 SM5.V3/172 HEXAGON NUT

173 FWM6.S FLAT WASHER M6 SINGLE

174 SM5.V3/174 WHEEL STAND

175 SM5.V3/175 COTTER PIN

176 SM5.V3/176 AXLE(SO)

177 PDM.MS MICRO SWITCH FOR PDM DRILLS

178 SM5.V3-178 COVER FOR MICRO SWITCH

179 SM5.V3-179 TERMINAL BOX

180 SM5.V3-180 TERMINAL

-- SM5/113 BANDSAW BLADE 1638 x 13 x 0.63mm 14tpi 
(NOT SHOWN)

-- SM5/113/6 BANDSAW BLADE 1638 x 13 x 0.63mm 6tpi 
(NOT SHOWN)

-- SM5/113/10 BANDSAW BLADE 1638 x 13 x 0.63mm 10tpi 
(NOT SHOWN)

-- SM5/113/24 BANDSAW BLADE 1638 x 13 x 0.63mm 24tpi 
(NOT SHOWN)

180 SM5.V3/181 ADJUSTABLE BLADE ASSY

-- SM5.V3/182 ANGLE BRACKET (NOT SHOWN)

-- SM5.V3-23A HOUSING FOR SWITCH (NOT SHOWN)


